Proposal

for

SAFEGUARDING NORMAN'S WATER
SUPPLY & UTILITY SUSTAINABILITY

THROUGH

Treatment that is Cost-Effective &

Flexible

Seamless Integration with COMCD

& ODEQ

Informed & Confident Citizens &
Regulators

f
D

M
4

e

Engineering Report

Brought to You by the
National Leader in Innovative
Wastewater Solutions

Supported by the Unmatched
Water Reuse Expertise of




f August 27, 2012

Mr. Mark Daniels, PE
Norman Utilities Authority
201 W. Gray, Building C
P.O. Box 370

Nerman, OK 73070

RE: Proposal for North Water Reclamation Facility (WRF) Engineering Report
RFP-1213-12

Dear Mr. Daniels and Selection Committee members:

Norman is a thriving community and a great place to live. The education level is high and the citizens take pride in Norman’s history and
[...]
The public tends to believe that the best and most appropriate method of wastewater polishing is through wetlands. This thin king
likely stems from the idea that if plants and animals can thrive in a wetlands environment, the water must be safe. Most likely, for the
new North WRF project to be publically acceptable, wetlands must be considered. Fortunately, Norman has acquired a 160-acre quarter
section with ample space on a natural setting for a new City park inclusive of wetlands, walking and hiking paths, biking trails, play areas,
public education, wetlands center, etc.

INTRODUCE NORMAN TO THE SROI PROCESS | TRIPLE BOTTOM LINE (ECONOMIC, SOCIAL, ENVIRONMENTAL)
Sustainable Return on Investment (SROI) was developed by HDR with input from Columbia University’s Graduate School of International
Public Affairs, specifically to address the public value of an investment. SROI involves identifying, quantifying, monetizing and summing
in dollars the value of all possible incremental costs and benefits over the life of a project, including environmental, social and economic
impacts. SROI resulted from the escalating popularity of economic analyses for prioritizing projects at local, State and Federal levels.
SROI methodology not only allows Norman to place a financial vaiue on the social and environmental aspects of the North WRF project,
but more importantly, it will help with prioritizing the project by providing an “apples to apples” comparison of alternatives. SROI goes
beyond the typical life cycle cost analysis that is commonly used in the industry by further accounting for factors which in the past
were considered nen-quantifiable.



8. BUILDINGS i
: 4 coMmuNITY vALUES
é &» CORPORATE RESPONSIBILITY
1 E @2 economIC DATA
i @ emissions
' “&- ENERGY

bigrii]
L]

iy 4B MoBILITY

: PN .
i IUi SITE DEVELOPMENT

a WASTE

K @ WaTER

R
i B :— DATA INPUTS >

SROI PROCESS - — - —-Znemee - COST & BENEFIT QUTPU
| " HDR's SROI process involves four distinct steps:
}< 1. Develop the structure and logic of the business case.

2. Quantify input assumptions and assign risk ranges.

and key stakeholders are brought together to develop and reach consensus on SROIQ model inputs and assumptions. This step could

g 3. Facilitate a Risk Analysis Process (RAP) sessions: These are workshops lead by HDR team member Dave Clark whereby management
ll also include public involvement if desired.

4. simulate outcomes and quantify probabilistically: The final step in the process involves generating SROI metrics such as Net Present
value, Discounted Payback Period as well as user friendly graphs and tables.

Y

f “Examples of potential ways to value water quality changes
g

I HDR proposes to use the SROI framework to evaluate the various alternatives for the North WRF. The resulting data will help the City make
t  informed decisions that balance economic, environmental, and social impacts. As a result, the decision that is ultimately made will be
transparent and defensible.

| HDR recently used the SROI process for the Denver Metro Wastewater District for a project very similar to Norman’s North WRF. Denver

¢ Metro hired HDR to evaluate alternatives for a new Northern Treatment Plant. Various processes are considered for liquids and solids
treatment (16 in all) and a triple bottom line evaluation was done for all of the factors shown in the above figure. The evaluation resulted in
the selection of conventional activated sludge with filtration over some of the more advanced technologies.




(y

PROJECT PRINCIPAL p,
LEAD PROCESS ; ! ‘
EMGINEER i:-'

18 pasthilng, Phi, PE* | 2
HOR

QUALITY
CONTROL
Bave Clark. PE*
HCHA

PROJECT QUALITY

ENGINEER/ CONTROL
PERMITTING Jeif Catiey, PE*
Candy 5taking, PE APAI

HOR

OPERATIONS/
COST ESTIMATING
PROCESS DESIGN Shattn Miller FE
EricEvans. PhEL PE® HDOR
HOR

BIOSOLIDS/ REUSE

ODOR CONTROL CONSIDERATIONS
Phil Spitzar, PE Ellen McDanald, PhD, BE

AP

* PROFESSIONAL REGISTRATION IN
STATES CTHER THAN QKLAHOMA

PROJECT TEAM

HDR has assembled a team of individuals with unmatched local knowledge and experience, coupled with national expertise, to
successfully deliver this project. Our pledge to the City is that the key staff will be engaged in the project from start to finish. The
following pages provide an organizational chart and brief resumes of key team members.

The team presented to the City is constructed to provide top-notch, quality service. Joel Cantwell will serve as Project Manager. Joel has
successfully conducted study and design projects throughout the City's wastewater system, and he is intimately famiiiar with the City’s
staff, facilities and procedures. He has proven that he will deliver tailored, thoughtful solutions and communicate them effectively, both
written and spoken. Joef will be assisted by Project Engineer Candy Staring, who is located in HDR's Oklahoma City office. Candy also has a
very successful track record with the City, completing the design of the recent well field expansion while with another firm.

HDR’s proposed team brings unique qualifications related advanced wastewater treatment and nutrient removal. /B Neethling will serve

as the Lead Process Engineer and Project Principal on this project. He is HDR's top wastewater process expert and one of the nation’s
leaders in nutrient removal issues. He is the project manager for the ongoing WEF Nutrient Chalienge project to identify existing and new
phosphorus and nitrogen removal technologies to help utilities meet nutrient limits. Dave Clark s closely connected with the EPA and
multiple state governments, advising them on strategies for realistic implementation of nutrient removal and wastewater reuse. He is an
advocate for utilities’ efforts to balance available funds with environmental protection, and he will champion the City’s cause for cost-
effective implementation in his role as lead for Quality Control.

HDR is proud to have APAl as a teaming partner for this project to provide services in its firm’s particular areas of technical expertise:
water reuse and biosolids handling. Elien McDonald is widely considered the leader in reuse in this region of the nation, and she will lead the
team’s efforts related to indirect potable reuse in the Little River. Ellen also currently serves on ODEQ's advisory council for implementing
reuse regulations as well as a key team member in APAI's current augmentation study of Lake Thunderbird for COMCD. Phil Spitzer, who
has a successful wastewater treatment track record with the City, will lead the team’s evaluation of biosolids treatment options.



OUR TRUSTED LOCAL STAFF, FAMILIAR PARTNERS AND NATIONAL
EXPERTS WILL PROVIDE NUA UNPARALLELED RESPONSIVENESS,

COMMUNICATION AND TECHNICAL SOLUTIONS.

. JOEL CANTWELL, PE
Project Manager

Mr. Cantwell is a professional engineer with more than 17 years of experience in civil and environmental
engineering with emphasis on the design of water and wastewater treatment facilities. He is well-versed
in treatment process design, and is a very accomplished project manager and design engineer. He is
responsive to his clients and is adept at communicating technical concepts in public forums.

// CITY OF NORMAN. Mr. Cantwell served as Project Manager for the following projects:

Norman WRF Headworks and Westside Lift Station Improvements. The project included the design of a new headworks
YEARS EXPERIENCE o ility with screening and grit removal. Joel conducted the analyses that eliminated the existing screw
17 pump station and allowed use of the screw pump station structure to house the new screens. The project
EDUCATION also included a new 13.5-mgd Westside Lift Station was designed to pump a portion of the WWTP influent
ME Givil Engineering  flow.

Texas ARM University  Norman WRF Studge Handling improvements. The project improved sofids handling operations at the WRF by
adding new centrifuges for thickening and dewatering; dewatered sludge storage; new primary digester

BS Civil Engineeting covers, mixing system, and gas handling equipment; a WAS storage facility; and a new effluent flow
Texas AGM University  measurement structure.
REGISTRATION Northside Lift Station /Lift Station D Improvements. The project sized a new gravity collection system in the

Professional Engineer  north sewer basins and evaluated alternatives for a new lift station to replace seven existing lift stations.
Oklahoma No. 20135 Ultimately, Lift Station D was rehabilitated to serve as the new lift station, including new pumps and
screens and a new 4.8-MG flow equalization basin. The facility is designed to handle the peak 2-hour flows
for full build-out of the north sewer basins and is designed to serve as the headworks facility for the future
North WRF.

Collection System Flow Monitoring and Modeling. The project included city-wide flow monitoring of the City’s sewer
sub-basins and conversion of the City’s model to InfoWorks. The model is currently in the calibration stage,
When complete, the project will determine the effect of capital improvements made over the last decade
as well as updated design flows for the north and south sewer basins.

// DWU SOUTHSIDE WWTP PHASE iV DESIGN EVALUATION, DALLAS, TX. Mr. Cantwell served on the
design team for the study phase of the Phase IV expansion of DWU’s Southside WWTP from 110 mgd to
140 med. As a part of this project, HDR evaluated alternatives for aeration basin complex design, including
modified Ludzack-Ettinger (MLE), Bardenpho BNR step-feed plug-flow, cyclic aeration, and membrane
bioreactors. The evafuation considered net present worth analysis, ease of operation, and maintenance.
The team utilized BIOWIN, a wastewater biological process model, to size basins and predict performance.
Bardenpho was selected as the recommended process. The estimated $100M project has been
subsequently piaced on hold due to influent flows that are well below the City’s projections.

// TEXARKANA WATER UTILITIES SOUTH REGIONAL WWTP MASTER PLAN, TEKARKANA, TX. Mr.
Cantwell served as project manager for a master plan for the TWU South Regional WWTP., The evaluation
included the development of cost estimates and comparisons of improvements necessary at the existing
plant to meet capacity and performance goals. Options for meeting the project goals were to refurbish
existing treatment facilities or the conversion of those facilities with the installation of new eguipment.
The plan resulted in a 3-phased design and construction plan to implement new screening, grit removal,
UV disinfection, and other improvements. HDR also conducted a detailed treatment process assessment
that recommended new anoxic zones and replacement of coarse bubble diffusers with fine bubble
diffusers.

// STILLWATER WWTP IMPROVEMENTS AND DIGESTER IMPROVEMENTS, STILLWATER, OK. The
Stillwater WWTP was expanded from 5 to 10 mgd average daily flow, with the entire treatment process
being replaced with new construction {$16M). Mr. Cantwell was responsible for the mechanical/civil
design of new aeration basins, clarifiers, blowers, ultraviolet disinfection, and sludge pump stations. Mr.
Cantwell also conducted the construction services for the project. Mr. Cantwell served as project manager
for the design and construction services for a new digester control building, new hydraulic mixing systems
in two primary digesters, and a new floating digester cover. Responsibilities included process/mechanical
design of the digester mixing systern, layout of the new controi building, yard piping and site/civil design.




YEARS EXPERIENCE
31

EDUCATION
MS, Gvil Engineering
University of Washington

BS, Civil Engineering
University of Washington

REGISTRATION
Professional Engineer
Idaho Ne. 10712

YEARS EXPERIENCE
23

EDUCATION
ME Civil Engineering
University of Texas

B3 Civi{ Engineering
Texas A&M University
REGISTRATION

Professional Engineer
Texas No. 81896

DAVE CLARK, PE
Quality Control

Mr. Clark is the National Director of Wastewater at HDR and leads the strategic efforts in understanding
wastewater market issues as they affect HDR clients. Dave works alongside the Regional Directors to
integrate the national wastewater strategic plan with the regional and local office strategic plans. In
addition, Dave works with the business class technical leads to outline technical skills that we need to
develop in order to assist our clients. Dave leads the effort to promote HDR’s wastewater image, leveraging
our technical skills, engaging in research activities and increasing participation in professional organization
activities.

// WASTEWATER TREATMENT PLANT UPGRADE AND EXPANSION {PHASES 1, 2,3, 4, AND 5}, COEUR
D'ALENE, IDAHO. Mr. Clark is the Principal-in-Charge of the wastewater program for the City of Coeur
d’Alene, Idaho with more than 25 years devoted to all aspects of the City’s collection and treatment

system including facilities planning, detailed design, financial analysis, user charge development, and asset
management. Current improvements are focused on upgrade of a 6 mgd treatment plant to meet one of the
lowest effluent phosphorus requirements in the nation at 0.036 mg/L for discharge to the Spokane River,
Low phosphorus demonstration testing facility with three process trains at 0.05 mgd each operating at less
than 0.020 to 0.030 mg/L (MBR, tertiary membrane, dual sand filtration).

// WATER ENVIRONMENT RESEARCH FOUNDATION {WERF) NUTRIENT CHALLENGE. Mr. Clark was the
regulatory liaison for WERF nutrient removal research program, a five-year program with a goal of leading
to new treatment methods, technologies, and solutions for nitrogen and phosphorus removal. Lead author
for a recently published Nutrient Regulatory Issues white paper for WERF subscribers titled “Nutrient
Management: Regulatory Approaches to Protect Water Quality Volume 1 Review of Existing Practices”
addressing receiving water quality issues, treatment technology challenges and appropriate NDPES
discharge permit structures. Currently preparing the third volume in this series titled “Volume 3 Nutrient
Effluent Discharge Permitting Guidelines.”

JEFF CAFFEY, PE
Quality Control

Jeff Caffey has experience in wastewater system planning and design. His areas of expertise include
treatment processes, engineering design, and construction support. He has served in key positions on
wastewater projects throughout the State, including the design of pioneering treatment techniques.

// TRA CRWS PHASE IV REHAB DIAMOND FILTERS/BACKWASH, TRINITY RIVER AUTHORITY OF TEXAS.
As project manager, leff researched an alternative to traveling bridge sand filters due to having reached
the peak flow at the treatment plant. Diamond cloth media filters were installed as a retrofit to traveling
bridge filters. These particular filters use a cloth media sleeve wrapped around a diamond-shaped tube.
TRA replaced two existing 114-ft-long sand media traveling bridge filters with two 80-ft-long diamond
cloth media filters. This enhancement provided a significant reduction in the amount of backwash water
and increased the solids removal rate at high flows. Considerable hydraulic modeling and evaluations were
performed to assess the flow splitting and hydraulic capacity increases.

// WASTEWATER TREATMENT PLANT EXPANSION TO 10.0 MGD, TOWN OF FLOWER MOUND. As
project manager, Jeff was responsible for the 5-mgd expansion that increased the plant’s capacity from 5
mgd to 10 mgd. The new process train design consisted of a prefiminary treatment area with fine screens,
grit removal, odor control biofilters, a three-basin sequencing batch reactor, and a blower building. The
project alse included three new cloth effluent filters, two additional UV channels, a new effluent metering
structure, and a new helt press.

// WASTEWATER TREATMENT PLANT 4.5 MGD UPRATING, CITY OF WEATHERFCRD. Jeff served as
project manager for the plant uprating to 4.5 mgd. The improvements included an additional aeration
capacity in the existing orbal unit, which is a three-channel oxidation ditch; modifying the process from
extended aeration to single-stage nitrification; installing a fine screen and a third traveling bridge filter;
and converting the existing primary clarifiers into aeration basins to reduce odor caused by handling
primary sludge.




YEARS EXPERIENCE
15

EDUCATION
MS Environmentai Engin.
Okiahoma State Univ.

BS Civil Engineering
Oklghoma State Univ.
REGISTRATION

Professional Engineer
Okichoma No, 20680

YEARS EXPERIENCE
35

EDUCATION

PhD Civil Engineering
MS Civil Engineering
University of (A Berkeley

BS Civil Engineering
Univ of Stellenbosch
So Africa

REGISTRATION
Professional Engineer
California No. C-44101

CANDY STARING, PE
Project Engineer / Permitting

Candy is a professional engineer and has participated in or managed a diverse range of projects incfuding water
resources, water treatment and conveyance, wastewater collection and treatment, pumping systems, regulatory
reviews, storm water management, vulnerability assessments and emergency operations planning — among
others. She is experienced in all project phases including conception to final design, permitting, pilot testing,
bidding and construction oversight services and start-up activities. She has been successful at working with

local and state agencies for groundwater rights, environmental assessments and facility construction permits —
including projects requiring variances from regulations.

// GROUNDWATER WELLFIELD DEVELOPMENT, WELL HOUSES AND WATERLINE, NORMAN, OK. Project
Manager and Project Engineer. Candy managed and participated in development of the Welifield Development
Plan for Norman'’s groundwater wellfield expansion efforts which included a total of 30 groundwater wells

and associated facilities. This effort included multipie phases beginning with completion of a groundwater
water rights strategy; identifying well sites, spacing and layout, assisting with property easement acquisition;
and preparing, coordinating and submitting the groundwater rights permit applications. After the welifield
development plan was adopted, Candy managed and participated in Phases 1 and 2 of the wellfield design

and construction. Phase 1 included developing test hole specifications, and performing preliminary and final
design of eleven test wells, ten groundwater wells and associated houses. Phase 2 included fourteen test wells,
twelve groundwater wells and 2-miles of waterline. Both phases included survey and geotechnical investigation
subcontract oversight; equipment selection and project cost estimates; and providing bid assistance, testing
oversight, and construction services.

// SANITARY SEWER REPLACEMENT PROJECT, BETHANY, QK. Project Manager. This project, which was under
an accelerated schedule due to a consent order, included the replacement of 22,000-If of sewer line, 108
manholes and 526 service connections in a neighborhood with homes more than 50 years old.

JB NEETHLING, PhD, PE
Project Principal / Lead Process Engineer

Dr. Neethling is considered HDR's top wastewater process engineer, with more than 35 years of wastewater
engineering experience ranging from master planning, process evaluation, and modeling to design and

startup of wastewater treatment plants. He is the lead process engineer for HDR's largest and most complex
wastewater treatment plant projects nationwide. His experience includes the use of cutting-edge technologies
and innovative process solutions, incorporating such techniques as stress testing, pilot plant (and full-scale
plant) operations and studies, and development of an in-house treatment system modeling software program
- ENVision - that is used for process analysis, plant mass balancing, hydraulics modeling, and capacity rating

of wastewater treatment plants. He is also experienced in evaluating system capacity and bottlenecks, and in
developing alternatives for improvements that save costs and produce effective and efficient results.

As HDR’s Technical Director for Wastewater, he assess new technologies and directs technology transfer and
applied research activities within HDR. He stays abreast of changes in regulations through his established